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I . Sample Information # @52

Power Bank
5 B Y
Sample Model RAPBAN300 Rated Capacity/Energy 10000mAh. 37Wh
A WUE AR R IR
Technical Parameters
BARZH
Cell Number 1PCS Nominal Voltage 3.7V
W R FRFR LR
Cell
s
Sample Model Rated Capacity/Energy
. 1260100 . 10000mAh, 37Wh
FEa S BE A e &
Nominal Voltage 3.7y Cell Shape Rectangle
FRFR L HLOTEAR KI7IE
Standard Charge Current 2000mA Maximum Charge Current 10000MA
Tt 78 L FELR ORI
Standard Discharge Current 2000mA Maximum Discharge Current 10000MA
PRAETSCR IR RORTBCHE FELR
Upper Limit Charge Voltage Cut-off Voltage
4.2V : . 3.0v
RS T HL AL L
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I. Conclusion E4%4

Standard Item Sample number Verdict
PR e =] S ik
Altitude simulation PASS
e RE AL Gl
Thermal test PASS
TR aik
ST/SG/AC.10/11/Rev.7 Vibration B1-B5, B6-B10 PASS
. ev. B -B5, B6-
PRah aik
UNITED NATIONSManual of
“Test d Criteriai” Shock PASS
ests and Criteriai
\ R B 7 aik
A A RTBRE T — v
» . External short circuit PASS
Oh LEWTR) SN ok
(Section 38.3: Lithium batteries) : é . PCAI\SS
tmpaet/ Crus
(38.3% 75 HHALh) C1-C5, C6-C10
P Eri
Overcharge B11-B14. B15-B18 PASS
TR ’ Eri
Forced discharge C11-C20. C21-C30 PASS
SR A TR ’ Eri
Possible test case Verdicts:
i rha] B B H 45 Rhn il
Test case does not apply to the test object........................ | N/A
DT H ANE 1% AEH
Test item does meet the requirement................ccccceeeeeee...t. | P(@sSS)
DRI H 75 AR e 2R Cxi
Test item does not meet the requirement.......................... | F(ail)
DRI H AT & br ) 23R NG
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II. Test Method and Data izt /5 & fn % 1E

Tests T.1 to T.5 shall be conducted in sequence on the same cell or battery. Tests T.6 andT.8
shall be conducted using not otherwise tested cells or batteries. Test T.7 may be conducted using
undamaged batteries previously used in tests T.1 to T.5 for purposes of testing on cycled batteries.

Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no
rupture and no fire and if the open circuit voltage of each test cell or battery after testing is not less
than90% of its voltage immediately prior to this procedure. The requirement relating to voltage is not
applicable to test cells and batteries at fully discharged states.

DA ZBTFH AH [R] F FEL AR B8 4% BRI 1R 47 1050 LR85 . 150 6 R 36 8L FH ¥4 it A7 ik L Ath 106 i RS B HL i
T IAAERE fE e, 58 7 T I 1 3R 5 5 B AR IR HL It .

BORHIBA AT B EHER . TR TR K IF HAAS H it B i 2 7E 08 J5 I T B LR AN
ANTHAEREATIZ — B0 BT HLE A990% . A 9% s SR AN H T 58 T8 FUIR 25 (0 Fe vl AT LI 4
In order to quantify the mass loss, the following procedure is provided.

mass loss = (M; - M, ) /M;x100 %

Where M; is the mass before the test and M, is the mass after the test, When mass loss does not
exceed the values in Table blow, it shall be considered as” no mass loss”.
J R R S 5

FiEfig= (M; -M, ) IM;x100 %

KM R AT, M2 A . TR BURAGE I N R P EE, B R R

=l

Mass M of cell or battery Mass lost limite
PV B3 Y 2 5 R IRAE
M<1g 0.5%
1gsM<75¢g 0.2%
M>75g 0.1%
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Test T.1: Altitude simulation & B
(1) Testprocedure REITFE

Test cells and batteries shall be stored at a pressure of 11.6kPa or less for at least six hours at ambient
temperature (20+5)°C.

TS ) FEL S B LB R AE 11, 6kPask B /b (1) UE T R AF AR /D 6/, iR FE i #E(2045)°C
(2) Requirem ent EXR

Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture and
no fire and if the open circuit voltage of each test cell or battery after testing is not less than 90% of its voltage
immediately prior to this procedure. The requirement relating to voltage is not applicable to test cells and
batteries at fully discharged states.

LS FL B AL AN R ORI o B, TERCR UL TR KRR . Bk G 5 T i
J NEAMIG T8 A % U (190 % |, e SR ANTE H T 58 4 THCEUIR S FRY FEL L AT HLGES

Data HIEWNTR:

Pre-testMl A AT After testilli)5 Voltage after test/
No. Mass Voltage Mass Voltage Mass loss Vo!tage e te‘s t Verdict
- TR | R R .
S | HLR & HLE %) — &k
9) V) 9 V) (%)
Bl 257.153 5.13 257.152 5.13 0.000 100.00 PASS/ &%
B2 257.174 514 257.174 514 0.000 100.00 PASS/ &%
B3 258.835 5.12 258.834 5.12 0.000 100.00 PASS/ &%
B4 257.177 514 257.177 514 0.000 100.00 PASS/ &%
B5 259.942 5.13 259.942 5.13 0.000 100.00 PASS/ &%
B6 257.424 5.14 257.424 5.14 0.000 100.00 PASS/&#%
B7 258.288 5.13 258.287 5.13 0.000 100.00 PASS/&#%
B8 257.453 5.12 257.451 5.12 0.001 100.00 PASS/&#%
B9 258.364 5.13 258.364 5.13 0.000 100.00 PASS/&#%
B10 257.622 5.14 257.622 5.14 0.000 100.00 PASS/&#%

#: No leakage, No venting, No disassembly No rupture and no fire
#: LRI R B, R L TE KR

No.B1 to B5 five batteries at first cycle, in fully charged state;

%5 B1-B5 5ME SR — N 7R TR A 5 58 45 7 HUIR A O Hte ;

No.B6 to B10 five batteries after 25 cycles, in fully charged state.
%5 B6-B10 5MEEE TN e U A ) T 4 e R RS B etk

Test T.2: Thermal test i #JUR
(1) Testprocedure WREITHE
Test cells and batteries are to be stored for at least six hours at a test temperature equal to(72 +

2)°C, followed by storage for at least six hours at a test temperature equal to(-40£2)°C. The
maximum time interval between test temperature extremes is 30 minutes. This procedure is to be
repeated until 10 total cycles are complete, after which all test cells and batteries are to be stored
for 24 hours at ambient temperature (20+5)°C. For large cells and batteries the duration of exposure
to the test temperature extremes should be at least 12 hours.
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TALE: FE Yt R B 2H 7R R B0 55 T (7242) C M AT E D 6/, 5 1R R I0 IR S 55 T (-40+2) C N A7 & /b6 /)
I o PRAN B S il 52 2 T FR) e KON R TRT R 3073 b X — I AN 109Kk, #3644 BT A M il AE PR B 52 (2045) C
TAFIRA/NS o X R R AT A 2, R R TN i 6 T P I TR 2 RO 12/

(2) Requirem ent EXR

Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no
rupture and no fire and if the open circuit voltage of each test cell or battery after testing is not less
than 90% of its voltage immediately prior to this procedure. The requirement relating to voltage is
not applicable to test cells and batteries at fully discharged states.

RSB T L DA N SR O AR O TCRER LT KRR AE o FF a0 5 T B8 H
TS AN T8 Hi T % F S 90 % , SR ANTE F T 78 405 FIUIR 25 0 e vl M R A

Data HIEWTR:

Pre-testil A AT After testilliR)5 Voltage after test/
No. cs Vola Mass loss Vo!tage pre- te\st verdict
g ge | Mass | Voltage | gk | uE R \
w5 En FS LE HL ) i ks
(©) V) (©) V) %)

Bl 257.152 5.13 257.103 511 0.019 99.61 PASS/&#%
B2 257.174 5.14 257.122 511 0.020 99.42 PASS/&#%
B3 258.834 5.12 258.788 5.10 0.018 99.61 PASS/&#%
B4 257.177 5.14 257.105 5.12 0.028 99.61 PASS/&#%
B5 259.942 5.13 259.875 511 0.026 99.61 PASS/&#%
B6 257.424 5.14 257.364 511 0.023 99.42 PASS/ &%
B7 258.287 5.13 258.211 511 0.029 99.61 PASS/ &%
B8 257.451 5.12 257.388 5.10 0.024 99.61 PASS/ &%
B9 258.364 5.13 258.295 5.10 0.027 99.42 PASS/ &%
B10 257.622 5.14 257.548 5.11 0.029 99.42 PASS/ &%

#: No leakage, No venting, No disassembly No rupture and no fire
#: TR R B, R L TE KR

No.B1 to B5 five batteries at first cycle, in fully charged state;

%5 B1-B5 5ME SR — A 7R TR A 5 58 4 7 HUIR A O e ;

No.B6 to B10 five batteries after 25 cycles, in fully charged state.
% "5B6-B10 5MEEE TN Fe I A S T 4 e R RS B etk

Test T.3: Vibration #z3)
(1) Testprocedure WREITHE

1 Cells and batteries are firmly secured to the platform of the vibration machine /1 4= i Hh 42 25 75
Rsh G HI G L.

2 The vibration :a sinusoidal waveform with a logarithmic sweep between 7 Hz and 200 Hz and back to 7
Hz traversed in 15 minutes/#&z) LA TE 3% B3, PL7HZIGINZ200Hz, SR )5 ER/D B B 7THZ N —MEFR, — /M
I FFB:157 B BN BT AR 14

3 the logarithmic frequency sweep is as follows: from 7Hz a peak acceleration of 1gn is maintained until
18 Hz is reached, The amplitude is then maintained at 0.8mm (1.6mm total excursion) and the frequency
increased until a peak acceleration of 8g, occurs (approximately 50Hz), A peak acceleration of 8 g, is then
maintained until the frequency is increased to 200Hz/% £F145 A : 7775 %% H- 46 PR 7 Lgn B B R 0 & B B AR
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NABHHZL, SR G KRR PR FFE0.822 K (MRS 1.62K ) JFHE AT A L 1) 5 KN i JiE 7k 318, (AL 507424
B RN T JEE LR R TE By L H AT 1 I 51 2004# 2%

4 This cycle repeated 12 times for a total of 3 hours for each of three mutually perpendicular mounting
position of the cell /LAHRZN ) Fe v — A7 6] 0 250 1 ELRE AR P, PR S N = AN AR BT 1) B3R 12
R, 3NN .

(2) Requirem ent EXR

Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture and
no fire during the test and after the test and if the open circuit voltage of each test cell or battery directly after
testing in its third perpendicular mounting position is not less than 90% of its voltage immediately prior to this
procedure. The requirement relating to voltage is not applicable to test cells and batteries at fully discharged
states. HLO E B A2 DL R E0K: BRI, T B EBERLL R TCE KRR A A . R a6 5 T i
H He AR T8 FT T % R R K190 % , ISR ANGE H T 58 428058 R R A 1A L b A EELES

Data W T&:

Pre-testill i &I After testilli& )5 Voltage after test/
Mass loss | Voltage pre- test .
No. o o - Verdict
e Mass Voltage Mass Voltage prEdE | RIS A i
Jii i (9) LT (V) Jii & (g) (V) (%) Hil FEL P
(%)
Bl 257.103 511 257.103 511 0.000 100.00 PASS/ &%
B2 257.122 511 257.120 5.10 0.001 99.80 PASS/ &%
B3 258.788 5.10 258.788 5.10 0.000 100.00 PASS/ &%
B4 257.105 5.12 257.105 511 0.000 99.80 PASS/ &%
B5 259.875 511 259.874 511 0.000 100.00 PASS/ &%
B6 257.364 511 257.362 5.10 0.001 99.80 PASS/ &%
B7 258.211 511 258.211 511 0.000 100.00 PASS/ &%
B8 257.388 5.10 257.386 5.09 0.001 99.80 PASS/ &%
B9 258.295 5.10 258.294 5.10 0.000 100.00 PASS/ &%
B10 257.548 5.11 257.546 5.11 0.001 100.00 PASS/ &%

#: No leakage, No venting, No disassembly No rupture and no fire
#: TR S B, RS TCE KL

No.B1 to B5 five batteries at first cycle, in fully charged state;

%5 B1-B5 5NE 2 — AU JBCE A 1 5 76 42 7 AR AS 1 HEL

No.B6 to B10 five batteries after 25 cycles, in fully charged state.
%5 B6-B10 5ANE S 1 N 708 A 1 5 4 78 HRAS 1 L

Test T.4: Shock HlLgEMHTE
(1) Testprocedure RHIIRE

Test cells and batteries shall be secured to the testing machine by means of a rigid mount which will
support all mounting surfaces of each test battery. Each cell or battery shall be subjected to a halfsine shock
of peak acceleration of 150gn and pulse duration of 6 milliseconds. Each cell or battery shall be subjected to
three shocks in the positive direction followed by three shocks in the negative direction of three mutually
perpendicular mounting positions of the cell or battery for a total of 18 shocks. However, large cells and large
batteries shall be subjected to a half-sine shock of peak acceleration of 50gn and pulse duration of 11
milliseconds. Each cell or battery is subjected to three shocks in the positive direction followed by three
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shocks in the negative direction of each of three mutually perpendicular mounting positions of the cell for a
total of 18 shocks.

DRI S 2R ] 72 A R RS R LR o ) 4 A iR R T o X R AR B L il DA D 150gn ) - TE 5% AN
T, BRI FRFSR6ERD, KR FRIB AN R Y R i ZH 2528 32 e RN 52 50g VAT bk i 435 S5 I 7] 11 22 0 1) 2 TE 5L %
Philre AR LI R I AL = A A T EL R P 22 T LI IR DT TR 2 s = ikaily s AR SRS A2 3 =
i, BIER18 .

Battery Minimum peak acceleration Pulse duration

150 gn or result of formula

ecolorat 100850
Small batteries ceeleration(g,) = ( mass® ) 6 ms
Whichever is smaller
50 gn or result of formula
Aecolorati 30000
Large batteries cceleration(g,) = (mags*) 11 ms

Whichever is smaller

*  Mass is expressed in kilograms.

(2) Requirem ent EXR

Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture and
no fire and if the open circuit voltage of each test cell or battery after testing is not less than 90% of its voltage
immediately prior to this procedure. The requirement relating to voltage is not applicable to test cells and
batteries at fully discharged states.

LS E LB L AN R ORI o B, TERCR UL TR KRR . Bk G 5 T i
JE SEAMEE TR0 1 2% F R (1190 % , SR ANIE F T 56 42 505 L I LR FELES
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Data HWWTX:

Pre-testMl A AT After testilli)5 Voltage after test/
No. Mass Voltage Mass Voltage Mass loss Vo!tage e te‘s t Verdict
- FRHR | U AR .
WS i HiR & HLE %) ST &k
9) V) 9) V) (%)

B1 257.103 5.11 257.103 5.11 0.000 100.00 PASS/ &%
B2 257.120 5.10 257.120 5.10 0.000 100.00 PASS/ &%
B3 258.788 5.10 258.787 5.10 0.000 100.00 PASS/&#%
B4 257.105 5.11 257.105 5.11 0.000 100.00 PASS/ &%
B5 259.874 5.11 259.874 5.11 0.000 100.00 PASS/ &%
B6 257.362 5.10 257.362 5.10 0.000 100.00 PASS/&#%
B7 258.211 5.11 258.211 5.11 0.000 100.00 PASS/&#%
B8 257.386 5.09 257.385 5.09 0.000 100.00 PASS/&#%
B9 258.294 5.10 258.293 5.10 0.000 100.00 PASS/&#%
B10 257.546 5.11 257.546 5.11 0.000 100.00 PASS/&#%

#: No leakage, No venting, No disassembly No rupture and no fire
#: TR R B, R L TE KR

No.B1 to B5 five batteries at first cycle, in fully charged state;

%5 B1-B5 5ME SR — A 7R TR A 5 58 4 7 HUIR A O e ;

No.B6 to B10 five batteries after 25 cycles, in fully charged state.
%5 B6-B10 5MEEE TN Fe I A ) T 4 e R RS B etk

Test T.5: External short circuit #ME8%E8%
(1) Testprocedure REITRE
The cell or battery to be tested shall be temperature stabilized so that its external case temperature reaches
(57+4)°C and then the cell or battery shall be subjected to a short circuit condition with a total external
resistance of less than 0.1 ohm at (57%4)°C. This short circuit condition is continued for at least one hour after
the cell or battery external case temperature has returned to (57+4)°C.
BUIG FEL A AT R 7E (57 4£4) C P RIR T, A2 AR B BN T-0. LR U RO L B 16, R I [ e 5 31 28 /D g
LB HL T R TR B2 [ 5 31 (57+4) C e 1/ A 45
(2) Requirem ent EXR
Cells and batteries meet this requirement if their external temperature does not exceed 170°C and there is
no disassembly, no rupture and no fire during the test and within six hours after the test.
RSB FEL VB S 2 DL K 7RI R o DL AR J5 64 /NN AN KL AN OBz R AN
1$170°C.
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Data W TR:

No. Peak temperature(°C) Verdict

s REBRHEE g
Bl 57.5 PASS/E%
B2 57.6 PASS/&%
B3 57.4 PASS/E%
B4 57.4 PASS/E%
B5S 57.5 PASS/&%
B6 57.4 PASS/& %
B7 57.5 PASS/& %
B8 57.5 PASS/& %
B9 57.6 PASS/& %
B10 57.4 PASS/& %

#: No leakage, No venting, No disassembly No rupture and no fire
#: LRI R B, R TE KR

No.B1 to B5 five batteries at first cycle, in fully charged state;

%5 B1-B5 5NE SR — N 7R TR 5 58 45 7 HUIR A O e ;

No.B6 to B10 five batteries after 25 cycles, in fully charged state.
% "5B6-B10 5MEEE TN e I A Y T 4 e R RS Y et

Test T.6: Impact /Crush (applicable to cylindrical cells not less than 18.0mm in diameter) / Crush
(applicable to prismatic, pouch, coin/button cells and cylindrical cells less than 18.0mm in
diameter) #F(EHTFELEA/NF18.0mmEEH BB ECEHR THRE. R, #@h/dinEtiE
/N F18.0mm K B H:FE Bits)

(1) Testprocedure RIEITFE- Impact 7

The sample cell or component cell is to be placed on a flat smooth surface. A (15.8+0.1)mm diameter, at
least 6¢cm long, or the longest dimension of the cell, whichever is greater, Type 316 stainless steel bar is to be
placed across the centre of the sample. A (9.1+0.1)kg mass is to be dropped from a height of (61+£2.5)cm at
the intersection of the bar and sample in a controlled manner using a near frictionless, vertical sliding track or
channel with minimal drag on the falling mass. The vertical track or channel used to guide the falling mass
shall be oriented 90 degrees from the horizontal supporting surface. The test sample is to be impacted with its
longitudinal axis parallel to the flat surface and perpendicular to the longitudinal axis of the (15.8+0.1)mm
diameter curved surface lying across the centre of the test sample. Each sample is to be subjected to only a
single impact.

H RS F T B T A I A DG P b, KR EAR N (15.8+0. 1)mmk K B 6 emi EE HL i B K RT
R B K TR I NS AR AR B CAERE R0, OB — RN (9.10. 1) kg 1) T 4 A (6122.5)em 1) /= J V& 1) 4M A 5
BoAE A SO b BRI N R A R S AR g e/ )l LB BRI N LA ) DA 5| S R K
SCHERRII 906 T o ik rE Il 5 TR0~ AT , SRR R 0 1 EL42(15.820. 1)mm 25 i 2 T 1A el 2 L
AR NG — k.

(2) Testprocedure RIITFE- Crush #HHE

A cell or component cell is to be crushed between two flat surfaces. The crushing is to be gradual with a

speed of approximately 1.5cm/s at the first point of contact. The crushing is to be continued until the first of the
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three options below is reached.
(a) The applied force reaches (13+0.78)kN;
(b) The voltage of the cell drops by at least 100 mV; or
(c) The cell is deformed by 50% or more of its original thickness.

Once the maximum pressure has been obtained, the voltage drops by 100 mV or more, or the cell is
deformed by at least 50% of its original thickness, the pressure shall be released.

A prismatic or pouch cell shall be crushed by applying the force to the widest side. A button/coin cell
shall be crushed by applying the force on its flat surfaces. For cylindrical cells, the crush force shall be applied
perpendicular to the longitudinal axis.

Each test cell or component cell is to be subjected to one crush only. The test sample shall be
observed for a further 6 h. The test shall be conducted using test cells or component cells that have not
previously been subjected to other tests.

K v B RS AL AR TAE P AT T Z (R HEAT 5 e o BF IR T BEIBHIINR, 58 — %A il b R B2 K2

1.5cm/s. FHEFRELHEAT, BERHBILLIN =FEhl e —:

(a) Jit A 78I F)(13+0.78)kN;

(b) HUESHIHUE T FF 20 100mV; 5%

(c) HNARILIAF IR R L HI50%ELLL L

1T BIARIR PSS N A e B PR — TR s, ZHL410/6E 13 7 R iy 2 AP B R T e, [ T F R 2 A5 20 2 L
Tyl o AR RS A AR A R B AT — BRI, R IR RS 6h . AR e B AR BEAT R R
6 F) RS B RS LA
(3 Requirement E3K

Cells and component cells meet this requirement if their external temperature does not exceed 170°C and
there is no disassembly and no fire during the test and within six hours after this test.

FL O FESZE A S 2 DA R s I AR o S0 45 5 6 /N Z AR K . AN L SR TR B AN I
170°C.

Data #IEMTE:

No. Peak temperature(°C) Verdict
ETR) RE R FHIRE e
C1 24.5 PASS/ &%
c2 25 4 PASS/ &%
c3 24.6 PASS/ &%
c4 24.3 PASS/ &%
C5 24.4 PASS/ &%
C6 24.2 PASS/E%
Cc7 24.6 PASS/E%
c8 24.7 PASS/ &%
C9 24.3 PASS/ &%
C10 24.4 PASS/ &%

No.C1 to C5 five cells at first cycle at 50% of the design rated capacity;
%5 C1-C5 5NESE — A 78 B J JI50% AT E 7 B R A A A

No.C6 to C10 five cells after 25 cycles at 50% of the design rated capacity.
% 5 C6-C10 S5AMEER 1+ T T s L F B 0% A E 7 IR A ¥ L
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Test T.7: Overcharge TE#RH
(1) Testprocedure REITRE
The charge current shall be twice the manufacturer's recommended maximum continuous charge current.
The minimum voltage of the test shall be as follows:
(a) When the manufacturer's recommended charge voltage is hot more than 18V, the minimum voltage of
the test shall be the lesser of two times the maximum charge voltage of the battery or 22V.
(b) When the manufacturer's recommended charge voltage is more than 18V, the minimum voltage of the
test shall be 1.2 times the maximum charge voltage.
Tests are to be conducted at ambient temperature. The duration of the test shall be 24 hours.
DA% i) 325 7o 41 7 R B R 357 2 78 HEL LA A i e F - AN e /N T8 R LR A R
(a) T SR A 32 R A7 1 70 L PR AN 18V, AT 5 /0N 78 R P s 2 BB 3% D o) 3 e 00 5 19 e K 7 L R T B
22V NS
(b) 4 SR P HE 7 O 78 i L SR I 18V, A i ) e /) 7 L HEL T N2 122 M9 1. 21 14 1) 32 e 7 PR e R 7 R R
TERGIREL TN, IR FFEE24/ M
(2) Requirem ent ER
Rechargeable batteries meet this requirement if there is no disassembly and no fire during the test and
within seven days after the test.

I e EE R N AL DL R S A i A R T ARG SR 7 R A AN ASIEE K

Data FIEWTE:

No. Verdict
ETR) &
B11 PASS/&#%
B12 PASS/&#%
B13 PASS/ &%
B14 PASS/ &%
B15 PASS/ &%
B16 PASS/&#%
B17 PASS/&#%
B18 PASS/&#%

No.B11 to B14 four batteries at first cycle, in fully charged state;

9 5 B11-B14 4/NE SR — TR s LA W15 e 4 78 H R AR Y i
No.B15 to B18 four batteries after 25 cycles, in fully charged state.
% 5B15-B18 4/ME 55—+ TS 7R Y 8 4 7E HUIRAS B L

Test T.8: Forced discharge 3&HIHH
(1) Testprocedure WREITHE
Each cell shall be forced discharged at ambient temperature by connecting it in series with a 12V D.C.
power supply at an initial current equal to the maximum discharge current specified by the manufacturer. The
specified discharge current is to be obtained by connecting a resistive load of the appropriate size and rating
in series with the test cell. Each cell shall be forced discharged for a time interval (in hours) equal to its rated
capacity divided by the initial test current (in ampere).
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FEMIGIR LTS, A bR AL 12V B YR B AT om s e, HE LA AU (i H S AR 46 R DA 13
FHSE AR B ORTBCHE LU o R T i S AT R LU ) A 4 P s e B — AN DL FC Y P BEL A, A R RS i A T
HL IR 1) 45 T30 2 B ok LA 56 0 468 FOO T8 F FEL O
(2) Requirem ent EXR

Primary or rechargeable cells meet this requirement if there is no disassembly and no fire during the test
and within seven days after the test.

R 7E H R R A LT R IR SRS R TR AR AN K

Data W TR:

Verdict
No.Zw5S L
Cc11 PASS/ &
C12 PASS/ &
C13 PASS/&#%
Ci14 PASS/ &%
C15 PASS/ &%
C16 PASS/ &%
C17 PASS/ &
C18 PASS/&#
C19 PASS/&#
C20 PASS/ &%
c21 PASS/ &%
Cc22 PASS/ &%
c23 PASS/&#
C24 PASS/ &
C25 PASS/&#
C26 PASS/ &%
c27 PASS/ &%
c2s8 PASS/ &%
C29 PASS/&
C30 PASS/ &

No.C11 to C20 ten cells at first cycle, in fully discharged state states;
%5 C11-C20 10N NFEER — /A8 7 U A YT 5 A O RARZS 1) Fits;
No.C21 to C30 ten cells after 25cycle, in fully discharged state states.
%5 C21-C30 10/ AAE oA A2 5 78 i T HL JA 391 45 R U 58 A TR S O RS
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Photos of The Sample #REF
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Photo 3
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Main Test Equipment FZMiKi% %

No.F& Codeswe Instrument Name X884k
1 MTi-BOOL Low Pressure Chamber
AR IR A
9 MTi-BO02 High-Low Temperature Chamber
AR IR AR
3 MTi-BOOG Hydraulic Shock Tester
MR e
) Electro-dynamic Vibration Test System
4 MTi-BOO7 . .
R Eh S IR R G
) Drop Tester
° MTHBO10 BelE L
6 . Oven
MTi-B0O13 Yt
7 MTi-BO21 Electronic Balance
B R
) 10V/10A Battery Charger System
8 MTi-B024 . .
CERIRY I G
) 25V/10A Battery Charger System
9 MTi-B026 . .
CERIY I G
10 MTi-B029 REERNX
Temperature Recorder
11 MTi-B0O31 DC Source
RER/ VIR ERY
12 MTi-B032 DC Source
RER/ VYRR ERY
13 MTi-B033 DC Electronic load
LI T3,
14 MTi-B044 Temperature Recorder
T EE D sRAX
15 MTi-B049 Multimeter
Ji IR
16 MTi-BOS1 Power Bank Testing System
Bl IR R 4t
) Crush Tester
17 MTi-B052 RIS L
. Impact Tester
18 MTi-B0O53 -~
Remark:The above equipment are within the calibration cycle.
FVE DL B A SR A IR TR AR A
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Important Notice

EEE MW

1. The test report is invalid without the official stamp of the lab.
NS W oRUIULER DA S8 = A v ¢

2. The test report is invalid without the signature of ratifier, reviewer.
AR TEHAEN . H AN TR

3. Nobody is allowed to photocopy or partly photocopy this report without written permission
of the lab.
NGRS = B EE, A HAR S .

4. The test report is invalid if illegal transfer, altered or tampering in any media form.
AR BFAL RO MR AT R e Rk

5. If any test method is deviation from the designated test method, must be commented in
the test data sheet.
R SRR P I E AR TR R, /AR AT H T B

6. Objections to the test report must be submitted to lab within 15 days.
PRI A U NIRRT 2 F R TR Y TS B AR H

7. The test report is valid for the tested sample only.

AR SO DA e A 2K

*ekxkx End of Report T&%éﬁﬁﬁ******
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